XGIMI
Ceiling Mount

User Guide
Benutzerhandbuch
Guia del usuario

Guide de ['utilisateur
Guida per 'utente
EREiEAE

AE HEAN

Podregcznik uzytkownika
Guia do utilizador
PykoBoacTBO nonb3osatens
ERER

sl s

XGIMI



CONTENTS

01 English
05 Deutsch
09 Espanol
13 Frangais
17 Italiano
21 BAFE
25 &h=0of
29 Polski

33 Portugués
37  Pycckun
41 BERHIST

45 dyell



Packaging List and Parts

I gL

| i

Mounting bracket

Magnetic cover

Connecting rod -+

Pitch adjustment knob

1/4" screw knob

01



Installation

%)

|

Determine the appropriate mounting position on the ceiling. Secure the
bracket using the supplied expansion screws.

*The bracket must be installed on a solid concrete surface to ensure safe
and stable support for the projector.

@ Use an 8 mm drill bit. @ Use a6 mmdrill bit.

ey Yt

Insert the adapter into the storage slot on the
bracket. Use the included cable tie to secure
the projector's DC cord to the bracket.

02



Route the DC cord through the hole in the
silicone cover, then attach the magnetic
cover to the bracket.

After aligning the 1/4" screw knob
at the bottom of the connecting
rod with the threaded hole at the
bottom of the projector, tighten
the 1/4" screw knob.

03




Align the notch at the top of
the connecting rod with the
tab on the bracket. Rotate
therod to secureit tothe
bracket.

Loosen the pitch adjustment
knob using a hex key, adjust the
tilt angle of the bracket to the
desired position, and tighten the
pitch adjustment knob to
complete the assembly.

04




Verpackungsinhaltsliste und Teile

I gL

| i

Montagehalterung

Q

Magnetische Abdeckung

Verbindungsstab -

Neigungseinstellknopf

1/4-Z0l1-SChraubenknOpF +----------reerrrreessssssond

05



Installation

%)

%4@ |
! |

Bestimmen Sie die geeignete Montageposition an der Decke. Befestigen Sie
die Halterung mit den mitgelieferten Dubeln und Schrauben an der Decke.

* Die Halterung muss an einer festen Betonfiache installiert werden, um
eine sichere und stabile Befestigung des Projektors zu gewahrleisten.

@ Verwenden Sie einen 8-mm-Bohrer. @ Verwenden Sie einen 6-mm-Bohrer.

Stecken Sie den Adapter in den Steckplatz an
der Halterung. Verwenden Sie den mitgelieferten
Kabelbinder, um das Gleichstromkabel des
Projektors an der Halterung zu befestigen.

06




Flhren Sie das Gleichstromkabel durch das Loch
in der Silikonabdeckung, und befestigen Sie die
magnetische Abdeckung an der Halterung.

Richten Sie den 1/4"-Schraubenknopf
unten an der Verbindungsstange

auf das Gewindeloch unten am
Projektor aus und ziehen Sie den
1/4"-Schraubenknopf fest.

07




Richten Sie die Kerbe am oberen
Ende der Verbindungsstange an
der Lasche der Halterung aus.
Drehen Sie die Stange, um sie
an der Halterung zu befestigen.

Losen Sie den Neigungseinstellknopf

mit einem SechskantschlUssel, stellen
Sie den Neigungswinkel der Halterung
auf die gewlnschte Position ein, und

ziehen Sie den Neigungseinstellknopf
wieder fest, um die Montage
abzuschlieBen.

08




Contenido del paquete y piezas

Soporte de montaje

Cubierta magnética

Barrade
conexion

Perilla de ajuste
deinclinacion

Perillacon
tornillo de 1/4"

09




Instalacion

%)

|

Determine la posicion de montaje adecuada en el techo. Asegure el soporte
con los tornillos de expansion suministrados.

*El soporte debe instalarse en una superficie de hormigon soélida para
garantizar la seguridad y la estabilidad del proyector.

ey Yt

@ Use una broca de 8 mm. @ Use una broca de 6 mm.

Inserte el adaptador en la ranura de almacenamiento
del soporte. A continuacion, use la brida incluida para
fijar el cable de CC al soporte.




Pase el cable de CC a través del orificio de la
cubierta de silicona. A continuacion, coloque
la cubierta magnética en el soporte.

Alinee la perilla con tornillo de 1/4"
ubicada en la parte inferior de la

barra de conexion con el orificio
roscado ubicado en la parte inferior

del proyector. A continuacion,

apriete la perilla con tornillo de 1/4". @




Alinee la muesca ubicada en
la parte superior de la barra
de conexion con la pestana
del soporte. Gire la barra
para fijarla al soporte.

Afloje la perilla de ajuste de inclinacion
conuna llave hexagonal, ajuste el
angulo de inclinacion del soporte
seguln la posicion deseada y, por
altimo, vuelva a apretar la perilla de
ajuste de inclinacion para finalizar la
instalacion.




Liste d'emballage et piéces

IS ==

] i

Support de montage

Cache magnétique

Tige de connexion -

Molette de réglage
de l'inclinaison

Bouton avis 1/4"




Installation

%)

|

Déterminez la position de montage appropriée au plafond. Fixez le support
al'aide des vis d'expansion fournies.

* Le support doit étre installé sur une surface en béton solide pour garantir
un support sUr et stable au projecteur.

ey Yt

@ Utilisez un foret de 8 mm. @ Utilisez un foret de 6 mm.

Insérez I'adaptateur dans la fente de rangement du
support. Utilisez le serre-cable fourni pour fixer le
cordon d'alimentation CC du projecteur au support.




Faites passer le cordon d'alimentation CC par le
trou du cache en silicone, puis fixez le cache
magnétique au support.

Aprés avoir aligné le bouton a vis 1/4"
au bas de la tige de connexion avec
le trou fileté au bas du projecteur,
serrez le bouton avis 1/4".




Alignez I'encoche en haut de
la tige de connexion avec la
languette du support. Faites
pivoter la tige pour la fixer au
support.

Desserrez la molette de réglage de

I'inclinaison a l'aide d'une clé hexagonale,
réglez I'angle d'inclinaison du support a la
position souhaitée et serrez la molette de
réglage de l'inclinaison pour terminer
I'assemblage.




Contenuto della confezione e parti

Staffa di montaggio

Coperchio magnetico

Barradi
collegamento

Manopola di
regolazione del passo

Manopola

aviteda1/4”




Installazione

%)

@ 4
@ i
Determinare la posizione di montaggio adeguata sul soffitto. Fissare la staffa
utilizzando le viti a espansione fornite in dotazione.

* La staffa dovra deve essere installata su una superficie solida di cemento
per garantire un supporto sicuro e stabile al proiettore.

l -

Utilizzare una punta da Utilizzare una punta da
trapano da 8 mm. trapano da 6 mm.

Inserire I'adattatore nell'apposito alloggiamento
sulla staffa. Utilizzare la fascetta in dotazione per
fissare il cavo CC del proiettore alla staffa.




Far passare il cavo CC attraverso il foro del
coperchio in silicone, quindi fissare la copertura
magnetica alla staffa.

Dopo aver allineato la manopola a
vite da 1/4" alla base della barra di
collegamento con il foro filettato
allabase del proiettore, serrare la
manopola avite da 1/4".




Allineare la tacca nella parte
superiore della barra di
collegamento con la linguetta
sulla staffa. Ruotare la barra
per fissarla alla staffa.

Allentare la manopola di regolazione
del passo con una chiave esagonale,
regolare I'angolo di inclinazione della
staffa nella posizione desiderata e
serrare la manopola di regolazione del
passo per completare il montaggio.

20




HWEREY X b b

’L‘»/I

—

ROGHRT STy b

RTZy bRAN—

EvFRE XS

Vet Y FDRIDEH

21



»)
»0
R o

-1

0

I—=2----
=2 -----/-
.}
= ----
O -~ N\ - - - -

|

KHTBEYARDFIIIBZROE T, AROILAFRSEFEBLTI STy b E
BEEL X7,
*TSry b IOV —EZREBICRELTHR—FTESZ LS. Loh
DLV - FEICRBIIHLENHDET,
8mMMD KR UIILEY ~%& 6mmaORYIILEY &
ERALEY, ERALEY,

Ty rDRML—2Z20Y MITHT2—%4
ALET, BEQTr—7ILa21Trad o 2—n
DCO—FZI STy MIEELEY,

22



Ve

DCO—RZEZUIVAN—DRICEL. IT*
v rRAN=%T STy MZERDRTET,

BHOy ROESICH D141 >
FOXTDEAETOATS T IR~
EBOXZLOBHZINICEDLETR
B LA Y F DRI DEH %R
HEY,

23



Oy FOsERICHD /v
F (FI0RAH) TSy ~D
RTICEDEET, Ov k%[
LTSy MMBELED,

NELYFeFERALTE Yy FHED
FHEEDH. AE Y FOERAEE
BYIRMUBICHELER. EvFH
BOFH MO TR BHEAIIT
ZRTLET.

24




I

N
I
Ju

g
o
e

A 7o

25



T
[3) pm=s)
=g
== ----

é @

Yol HEs 4R XS Z2YEUC M3 E 2T LIALE AFSSto] B2l

*Z2HE|Z XSt HEM oz X|X|5H7] s 22t chetst
of Ax|sHfob gHct.
smm =2 sl=g Argeiich.  (b) emm=d s

Z232E

EE ALS&ch

OBl E EatAol U= M SRl Agiich
i ®MZE Aolg Etojz Z2HE{ DCA0lES
Bapzlol| &gt ot

26




122 ot ol U= 1/421%| LAl
£70lg =2 ofzizol Y
LhAF T2 25, 17421 K] LiAL
23tolg zejuict

27




oju
o
1

A
I

2apzlo]|

HAIA
et

=1
st
2

=X

=3
Lt 2e2tzle

2t 7|15 Atgsto] |
ok7} Zof

=3
=

B
]

=
BE opzh

H

(D

28



Lista opakowan i czgSci

@

] i

Wspornik mocujgcy

Pokrywa magnetyczna

Drazek tgczacy -

Pokretto regulaciji
nachylenia

Pokregtto
Srubowe 1/4"

29



Instalacja

%)
ceeentp)

|

Okresl prawidtowg pozycje montazowa na suficie. Zamocuj wspornik przy
uzyciu dostarczonych kotkéw rozporowych.

*Wspornik musi by€ zainstalowany na solidnej powierzchni, aby zapewni¢
trwate podparcie projektora.

@ Uzyj wiertta 8 mm. @ Uzyj wiertta 6 mm.

ey Yt

W16z zasilacz do gniazda przechowywania
znajdujgcego na wsporniku. Uzyj dotgczonej
opaski kablowej, aby zamocowac kabel DC
projektora do wspornika.

30



Poprowadz przewdd DC przez otwor z
silikonowg ostong, a nastepnie zamocuj
pokrywe magnetyczng do wspornika.

Po wyréwnaniu pokretta Srubowego
1/4" znajdujgcego sig na spodzie
drazka taczacego z gwintowanym
otworem na spodzie projektora,
dokre€ pokretto Srubowe 1/4".

31




Wyréwnaj wycigcie w gornej
czeScidragzka tgczgcego z
zaktadka na wsporniku. Obro¢
drgzek, aby zamocowac go do
wspornika.

Odkrec pokretto regulacji nachylenia
za pomocg klucza imbusowego,
ustaw kgt nachylenia uchwytuw
zgdanej pozycjii dokre€ pokretto
regulacji nachylenia, aby wykonac
montaz.

32




Lista de embalagens e pegas

Suporte de montagem

Tampa magnética

Haste de ligagao

Botao de ajuste
deinclinagao

Botao com

roscade 1/4"

33



Instalagao

%)

|

Determine a posi¢ao de montagem adequada no teto. Fixe o suporte
utilizando os parafusos de expanséao fornecidos.

* O suporte deve ser instalado numa superficie de cimento soélida para
garantir um suporte seguro e estavel para o projetor.

ey Yt

@ Utilize uma broca de 8 mm. @ Utilize uma broca de 6 mm.

Introduza o adaptador na ranhura de armazenamento
no suporte. Utilize a abragadeira incluida para fixar o
cabo DC do projetor ao suporte.

34



Passe o cabo DC pelo orificio na tampa de
silicone e, em seguida, fixe a tampa magnética
ao suporte.

Depois de alinhar o botdo comrosca
de 1/4" na parte inferior da haste de
ligagdo com o orificio roscado na
parte inferior do projetor, aperte o
botéo comroscade 1/4".

35




Alinhe o entalhe na parte
superior da haste de ligagcéo
com a patilha no suporte.
Rode a haste para fixa-lano
suporte.

Desaperte o botao de ajuste de
inclinag&o utilizando uma chave
hexagonal, ajuste o angulo de
inclinagao do suporte para a
posicao desejada e aperte o botao
de ajuste de inclinagéo para
concluir amontagem.

36




KoMnnekTauusa u cxema aetanemn

YCTaHOBOUHbIN KPOHWTENH

MarHuTHas Kpblwka

CoeaunHuTenbHas -
wTaHra

Cronop
perynmpoBsku
HaK/IoHa

Pyuka BuHTa
1/4 nronma

37



YcTaHoBKa

%)

|

Bbibepute noaxoasiiee MECTO AN KPENNeHWsa Ha NoTonke. 3apukcupyinTe
KPOHLLTEWH, UCMOMb3Yysl YCTAHOBOYHbIE BUHTI U3 KOMMEKTa.

* KpOHLUTENH HE06X0AUMO YCTaHaBMBaTb Ha MPOYHYK0 BETOHHYIO MOBEPXHOCTb,
YTOGbI 06€CMEUNTL HAAEXKHYIO 1 YCTOMUMBYIO OMOPY AN NPOEKTOopa.

ey Yt

@ Mcnonb3ynte 6yp Ha 8 MM. @ Mcnonb3yinte 6yp Ha 6 MM.

Pa3mecTnTe ananTep B oTCeke XpaHeHus

Ha KpOoHLUTenHe. Micnonb3ynTe kabenbHyto
CTSDKKY 13 KOMMNNeKTa, YTobbl 3adrKCMpPOoBaThL
Kabenb NOCTOSHHOrO TOKa NpoekTopa

38



MponycTuTe WHYP NOCTOSHHOr O TOKa Yepe3
0TBEPCTYE B CUMMKOHOBOW KPBILLKE, 8 3aTeM
MPUKPENUTE MarHUTHYIO KPbILLKY K KDOHLUTEAHY.

CoBMecTuTeE pyuKy BUHTa 1/4 atoma
B HIDKHEN YaCTN COEANHUTENbHOM
WTaHM C pe3b60BbIM OTBEPCTUEM

B HIXHE YacTu NpoekTopa, nocne
yero 3aTaHWUTE pyyKy BUHTa 1/4 aloima.

39




COBMECTUTE BbIEMKY B BEPXHEN
YaCTN COEANHUTENbHON LWTaHM 1
C BbICTYMOM Ha KPOHLUTENHE.
BpaluanTe wraHry, 4tobs!
3aduKcrpoBaTh ee

Ha KPOHLUTENHe.

OcnabbTe CTOMNOP perynmpoBKu
HakKOHa C MOMOLLBIO WEeCTUrPaHHOro
Kntoya, OTperynupymTe yron HaknoHa
KPOHLUTEMHa [0 XXenaemoro NnonoxeHns
1 3aTSIHUTE CTOMOP PerynMpoBKu
HaknoHa. C6opka 3aBeplueHa.

40




OES L

Do o

_—

°
Rt
1L T—
H
V4 W B4R

41




o T 3z
Y . \
D RELC, ® < |
Pt 4
% RS

s

higy

|

EREM EREFENREME - AR B RRAREEZE
B REEABRENRELRE L - DHREREHESRE  BENXE -

o — =

(@) P 8 mm g5 - (b) £ 6 mm g5 -

e 8 ER AR 1R A SO 2R _E YU ANHY o {5 FRRERT AV AEARIR
W REHNERERRERENRE -

42



Ve

WEREFARFBYBES LT BiguE#E
HEERERLE -

HEEAREC AR 1/4 I IR AATESRERIG UM
B RYERAFLINTR - RIREHER 1/4 4R
“hiest -

43



AR R DR R
EHE o REEER - EHEEES
XBE-

fEAANBIRTREIRE RIS - B
R RHER AR AR ERTRAE -
RIERRIPERRIEHUTRAR -

44




clj>Ylg dgaall iLgize doilé

~

45



8 yall 3303l yuoluso plaiiwl dauSll o atudl Gle Conliall Syl gsge 33>
2003 3lg=d Haiog Gol pes Ylowa) i Lilwys whaws Lle dauSIl uSy

(2]

byl) pasiwl 2SIl pupadl dxid 8 Jeall Jool
ez Lol yatnall )Ll el it 38yl JlSJI
oSl 8 poyall

46




cliaé 9 s9zgall it e yaiwall )Ll el )3o
AaaSIy bnisaall clagll guall @ yeSelomnd]

MR

owlio )l 3930l Zlidoll dsyllao sy
Jwogill anard Jawl 39290l dogy 411

£32l b 39200l difunall dxiall go
by Sl 038l ez o Sl




(5]

32l (9 dezgall Gudl Gyl

Jrosill pudd (o (sslall

= 8 9290l Olulll go
+ i) sl o dasl
i oSl b

(0]

plasinly Jpoll Jpass 7lido s
I Ll pul) (83 o
O sl @) dygly Jico

oy 21 3 «ollaall gogoll
JWSE Jaall Jaai Zliso
Syl

48



